


UNIQUE PARTS FOR THE MS KAWASAKI

PART
NO.

5087
5088-1
5090
5090-1
5121
5121-1
5122
5122-1
5127
5199
5910
5912
5943
6941-1

DESCRIPTION

Oil Filter (Kawasaki 49065-2071)
Air Intake Hose

Air Cleaner Band

Air Cleaner

Air Cleaner Cartridge

Throttle Control/Cable Assembly
Throttle Cable

Choke Control/Cable Assembly
Choke Cable

Trash Guard (Protects Engine)
Transmission Spring Assembly
Battery, 12 Volt (Gear Drive)
Battery, 12 Volt (Chain Drive Only)
Wiring Harness Assembly

20 Amp Fuse

Refer to the MS/MC parts manual for the other parts



ILLUSTRATED PARTS BREAKDOWN LIST

11/21/95
Effective Date

FIGURE

NO. SECTION OF MOWER COVERED PAGE
B1 Body Assembly 2
Cl Chassis Assembly (Engine Parts) 4
C2 Chassis Assembly (Drive Train Parts) 6
C3 Special Parts For Model MC 10
C4 Chassis Assembly [Gear Axle Drive Parts (Effective 5/30/90)] 12
D1 DGHS36 Deck Assembly 14
D2 DSD36 Deck Assembly 16
D3 DSD42 Deck Assembly 18
D4 DGHS42 Deck Assembly 20
D5 DSD54 Deck Assembly 22
D6 DMLA2 Deck Assembly 24
El Wiring Schematic, Model MS [11-hp Briggs & Stratton (‘85 -'94)] 26
E2 Wiring Schematic, Model MC (16-hp Kohler) 28
E3 Wiring Schematic, Model MS [11-hp Kawasaki ('95 and On)] 31
Gl GHS Blower and Chute Assembly 32
G2 GHS Blower and Chute Assembly [Model MC (Effective '91 & On)] 34
G3 GHS 6.7 Bushel Catcher 36
S1 SB36 Snowblower Assembly 38

Page 1



BODY ASSEMBLY PARTS LIST (FIGURE B1)

DESCRIPTION

ITEM PART
NO. NO.
1 5100-4
2 5103
3 5112
4 5650
5 5170-3
5170-2
6 5450-2
7 5451-2
8 5145
5145-1
9 5146
10 5147
" 5108
12 5109
13 5832
14 5223
15 5850
16 5180
17 5990
18 5863
19 59911
20 5991-2
21 5833
22 5870
a3 5960
24 5960-2
25 5960-3
26 5960-4
27 5830
28 5862
29 5955
30 5153-2
3 5802-1
32 5802-2
33 5805
34 5815
35 5806
36 5804
37 5856
38 5803
39 5101
40 5162

Welded Body Assembly (87 & On)

Seat

Rear Bumper*

Utility Bed*

FSC Lever Assembly (89 & On C Only)
FSC Lever Assembly (87-89 C, All S)
RH Steering Lever

LH Steering Lever

Gas Spring (Body Lift)

Gas Spring Retrofit Kit (85 Model)
Ball Stud, Gas Spring

Spring Clip, Gas Spring

Throttle Control And Cable**

Choke Control And Cable**

Cable Clamp, 1/2"

Extension Spring, 1/4" X 5-1/2v
Handle Grip

Edge Molding, Lever Opening
Hourmeter (Optional Standard Model)
Panel Plug (2-1/16)**

Hourmeter Power Lead Wire

Hourmeter Ground Wire

Cable Clamp, 1/4" (Hourmeter Instl.)
Tee Control Knob (Fits 5108 & 5109)
Ignition Switch (Incl. Hardware)
Ignition Switch Key (Incl. With 5960)
Tip Protector, Ignition Key

Ign. Switch Panel Nut (Incl. with 5960)
Grease Fitting

FSC Knob

Seat Switch

Cover Plate (87 & On)*

RH Fender Decal

LH Fender Decal

Exhaust Caution Decal

Body Lift Decal

8lade Clutch Decal**

Decal, Blower Blade Warning***

Made In USA Decal

Walker Mfg Logo Decal

Spring Bracket (Retrofit 80-85, Bolt On)
Anti-Skuff Roller (5")

* SD Model Only

** Standard Model (MS) Only, See Figure C3 For Commercial

Model (MC) Parts
*** GHS Model Only

Page 2

N O = b od od b wd wd b b =D b wd wd wd b owd NN e e ok omda NN = = AN O e A e e -

1TEM
NO.

PART
NO.

DESCRIPTION

41
a2
43
4
45
46
47
48
)
50
51
52
53
54
55
56
57

F002
FO04
FOO05
F009
FO14
F020
F025
F032
F033
F034
F040
FO49
FO50
FO51
FO59
F060
F083
FO84
F087
FO91
F104
F112
F154

5161
5989
5989-1
5995
5995-1
5995-2
5995-3
5838
5800
5651
5652
5588
5885
5886-1
5886-2
5887
5888

£002
FOD4
FO05
F009
FO14
F020
FO25
FO32
FO33
FO34
FO40
FO49
F050
FO51
FOS9
FO60
F083
FO84
FO87
FO91
F104
F112
F154

Bumper PNd (Fits 5112)*
Ltight Ki:q\Optional)

Light ‘

Light Switch'

Two-One Wire Terminal Adapter

Water Proof Boot, Light Switch

Power Lead Wire, Lights

Decal, Gates Belt Usage**

Walker Mower Decal*

RH Utility Bed Mount

LH Utility Bed Mount

Rubber Bumper

Folding Armrest Kit (Optional)

RK Armrest

LK Armrest

Mounting Bracket, Armrest

Armrest Instl. Hdwe. (Fasteners & Parts)

10-24 Keps Nut

1/4-20 Keps Nut

1/4-20 Elastic Stop Nut

5/16-18 Whiz Lock Nut

3/8-16 Elastic Stop Nut

5/16-18 Elastic Stop Nut

10-26 X 3/8 Machine Screw

174-20 X 3/4 Machine Screw

1/4-20 X 1 Phillips Truss Head Bolt
5/16-18 X 3/4 Hex Bolt

3/8-16 X 1-1/2 Hex Bolt

5716 SAE Washer

1/4 SAE Masher

3/8 SAE Washer

3/8 Wavey Spring Washer

5/16 AN Washer (AN960516)

A/A68D Aluminum Pop Rivet

5/16 Wavey Spring Washer

#10 X 7/8 washer

$/16-18 X 5/8 Hex Bolt

174-20 X 3/4 Phillips Flat Head Bolt
5/8 X 1-1/4 X .03 Washer

5/8 Int Star Lock Washer (Incl. W/ 5960)

B e o ed e N A ) A e e ed e N 2 N

-

- et o NN N NS NN NN S eSO -



FIGURE B1 - BODY ASSEMBLY

Page 3



CHASSIS ASSEMBLY PARTS LIST (FIGURE C1)

DESCRIPTION

..............................................................

VOO NOWVI SN -

nN NN b o wd b b wd d wd wh -
UEYSNRURUNRYSeIaaraI=s

guryx

37
38
39
40
41
42
43
&b
45
46
47
48
49
50
51
52
53

5300-6
5025
5026
5010
5080
5823
5824
5046
5910
5050
5047
5013
5013-1

5048
5942
5942-1
5941
5941-1
5028-3
5028
5027
5057
5847
5222
5290
5232
5242-2
5245
5236
5082
5083-1
5083
5086-4
5879-3
5832
5086-2
5086-3
5086-1
5014
5014-2
5345-2
5855
5854
5081
5240-2
5247-2
5237
5230-2
5495
5221
5830
5108

Chassis Frame (87 & On)

Hydrostatic Orive (RH, CCW, 700-011)
Hydrostatic Drive (LN, CW, 700-003)
11-HP Engine (B & S 1/C 254427)

Hot Air Duct

Engine Screen Guard

Engine Screen Guard, Lower

Fuel Tank (3 Gallon Molded)

Battery (12Vv, Exide GT-9LM)

Right Angle Gear Box

Exhaust Pipe Assembly

Nuffler

Muffler Heat Shield (Fits 5013)
Muffler Band Clamp

Exhaust Gasket

Safety Switch (Normal Open, Short Body)
Switch Boot, Fits 5942

Safety Switch (Normal Closed, Long Body)
Switch Boot, Fits 5941

Complete Trans. Lockout Assm (Incl. Mt.)
Lockout Lever

Lockout Mount

Lockout Cam

Plastic Tip, Lockout Lever
Extension Spring, 1/2% X 3-1/4%

Belt Tightener Arm (Transmission)
Ground Drive Belt (#5BA7 or AX45)
Hydro Pulley & Fan

Idler Putley (3")

Transmission Drive Pulley (3%)

Fuel Tank Cap (Fits 5046)

Rubber Bushing, Fuel Tank Fitting
Fuel Shut-Off Valve & Filter

Fuel Line, Tank (174 X 8-5/8")

Fuel Line Clamp (1/4%)

Cable Clamp, 1/2%

Fuel Line, Pump In (1/4 X 8-5/8")
Vacuum Line (174 X 17%)

Fuel Line, Carb (174 X 35%)

Fuel Pump

Fuel Punp Etbow (Fits 5014)

Engine “V" Brace

Engine Cooling System Decal

Plastic Tip, Oil Dipstick

B & S Engine Oil Dipstick, Mod. Grip
Compound Put ley

V-Groove Idler Pulley (4%)

Engine Pulley (B4)

Engine Belt (BX30 or #5932)

Engine Belt Tightener Assembly
Extension Spring, Transmission (3/4")
Grease Fitting

Throttle Control (See Figure B1)

* Two P/N 5942 Used On GHS6.7 Model

Page 4

- ek ) d ed wh ed e D e e e b e d b

»

-‘N-n-l-‘—h..n—-—.l’\)—.-.-‘-luﬂ-&v—b‘d@-‘d-ﬁﬂ—l””-ﬂ-ﬁ-ﬂNNNNN-&-ﬂ-ﬂ

DESCRIPTION

..............................................................

FERrER2Y

67

69

FOO1
F002
FOO4
FO09
£012
FO13
FO14
FO19
FO23
F025
F027
F028
F029
FO31
F032
F038
FO39
F040
FO43
F051
F054

F062
FO63
FO64
F065
F066
F081
F092
F094
F100
F106
F108
F110
F113
F146
Fi7y

FO12
FO13
FO14
F019
F023
F025
F027
F028
F029
FO31
F032
FO38
FO39
FO4L0
F043
F051
FO54
F081
F062
F063
F064
FO65
F066
FO81
F092
F094
F100
F106
F108
F110
F113
F146
[aVa]

Choke Control (See Figure B1)
Cable Clamp, 1/4%

Engine Screen Latch

Rubber Buwper, Body Support
Wire Harness Assembly (87 & On)
Battery Hold-Down Bar

Hook Bolt, Battery Mount
Starter Solenoid

Starter Solenoid Cable
Positive Battery Cable
Negative Battery Cable

Battery Terminal Insulator, Red (+)
Battery Terminal Insulator, Black (-)

Grommet, Engine Vacuum Line
Fuel Filter
Mount Bracket, Fuse Holder

10-32 Hex Nut

10-24 Keps Nut

1/4-20 Keps Nut

5/16-18 Whiz Lock Nut

3/8-16 Keps Nut

3/8-16 whiz Lock Nut

3/8-16 Elastic Stop Nut
174-20 Elastic Stop Wing Nut
10-24 Elastic Stop Nut

10-24 X 3/8 Machine Screw
10-24 X 5/8 Machine Screw
10-24 X 3/4 Machine Screw
1/4-20 X 1/2 Hex Bolt

1/4-20 X 5/8 Hex Bolt

174-20 X 3/4 Hex Bolt

3/8-16 X 1 Hex Bolt

3/8-16 X 1-1/4 Hex Bolt
3/8-96 X 1-1/2 Hex Bolt
3/8-16 X 3 Hex Bolt

3/8 SAE Washer

AN960616 Washer

174 Internal Star Lock Washer
#8 Internal Star Lock Washer
3/8 internal Star Lock Washer
1/8 X 1/2 Moodruff Key

3/16 X 3/4 Woodruff Key

174 X 1/4 X 7/8 Key

A/MASD Aluminum Pop Rivet
5/716-18 X 3/4 Socket Cap Head Bolt

8-32 X 1/2 Truss Head Machine Screw
#10 X 3/8 Stainless Sheet Metal Screw

3/8-16 X 5/8 Hex Bolt
3/8-16 X 2 Hex Bolt
5/16-18 X 1/2 Set Screw
5/716-18 X 5/16 Set Screw
1/4-20 Jam Nut

5/16-18 X 3/8 Set Screw

-
- d ed b b mh ok wh A ) o= NN -

FNNF T2 NNN=2RNOASIRNFTFTOONUWUANNUWUSWURNN =0 W -



FIGURE C1 - CHASSIS ASSEMBLY
(ENGINE PARTS)

Page 5



1TEM
NO.

PART
NO.

CHASSIS ASSEMBLY PARTS LIST (FIGURE C2)

DESCRIPTION

1

12
13
14

15

5300-6
5025
5025-2
5025-3
5025-4
5025-5
5026
5023
5024
5022
5033-2
5031-2
5033
5031
5030-2
5030-3
5070-5
5070-4
5070
5070-3
5070-2
5070-1
5035
5036
5035-1
5032-1
5032
5071
5209-2
5209
5203
5202
5201
5430
5820-4
5820-1
5820-2
5216-2
5216
5216-4
5216-3
5204
5208
5258
5260
5257
5260-3
5260-1
5259
5261

Chassis Frame (87 & On)

Hydrostatic Drive (RH, CCW, 700-011)
Seal, Input/Output Shaft, Hydro Trans.
Seal, Control Shaft, Hydro Transmission
Output Shaft, Hydro Transmission

Input Shaft, Hydro Transmission
Hydrostatic Drive (LH, CW, 700-003)
Transmission Reservoir Kit (Incl. Cap)
Reservoir Cap & Gasket

Reservoir To Casting Gasket

Whee! & Tire Assembly (18 X 6.50-8)*
Wheel Only (6.50-8)*

Wheel & Tire Assembly (18 X 6.50-8)*+
Wheel Only (6.50-8)%*

Main Tire Only (18 X 6.50-8)

Tire Tube, 18 X 6.50-8 (Optional)

Wide Wheel & Tire Assm (18 X 8.50-8)*
Wide Wheel Only (8.50-8)*

Wide Wheel & Tire Assm (18 X 8.50-8)**
Wide Wheel Only (8.50-8)*+

Wide Tire Only (18 X 8.50-8)

Wide Tire Retrofit Kit**

wheel & Tire Assembly (Tail)

Tail Wheel & Hub Assembly

Tafl Wheel Tire Only (13 X 6.50-6)
Wheel Hub, 88 & On (Welded To Axle)*
Wheel Hub, 80-87 (Welded To Axle)**
Spacer Hub, Fits 5070, Set Of Two**
Axle Mount Assenbly (87 & On)

Axie Mount Assembly (80-86)

Axle, Wheel Hub, & Mount Assm (88 & On)
Axle, Wheel Hub, & Mount Assm (87 Only)
Axle, Wheel Hub, & Mount Assm (83-86)
Deck Support Arm

Chain Guard (87 & On, Fits 5202)

Chain Guard, RH (B84-86)

Chain Guard, LN (B84-86)

Jackshaft Support (87 & On)

Jackshaft Support (80-86)

Comp Jackshaft & Sprocket Assm (87 & On)

Comp Jackshaft & Sprocket Assm (80-86)
Axle Assm (Incl. Inside Bearing Instl.)
Sprocket, Final Drive (Demountable)
Final Drive Chain, #40 X 59 (87 & On)
Final Drive Chain, #3420 X 59 (80-86)
targe Final Drive Chain Retrofit Kite**
Chain Connecting Link, CL4O

Chain Connecting Link, CL420

Reduction Chain, #420 X 37 (87 & On)
Reduction Chain, #420 X 35 (80-86)

* 88 Model & On, Fits Hub With Lug Bolts (F157),

*** Installs #40 Final Drive Chain On Earlier Models

(80-86).

Page 6

Two Kits Req’d Per Machine.

NN ODOONNNNOONNSGNNNNNVNMNMNSNNDNNNOO-+DO0OO0OO0CNODO0OODDOONOOOD 20000 = -

Eliminates Need For 5071 With 8.50-8 Wheels Installed
** 83-87 Models, Fits Hub With Studs And Lug Nuts (F15)

DESCRIPTION

17
18
19
20

42
43
44
45
46
a7
48
49
50
51

52
53
54
55
56

57
58

Note:

5235-2
5235
5233
5410
5406-2
5346-1
5346-2
5240-2
5238-2
5274
5275
5450-2
5451-2
5420-2
5207-2
5037
5038
5270
5266-2
5265
5263
5264
5229
5830
5226
5281-2
5244
5234-1
5234-2
5860
5480-2
5842-1
5840-2
5832
5821
5221
5212-2
5212
5214-2
5214
5213-1
5213-2
5810
5841
5463
5460
5214-1
5142-2

Reduction Sprocket Assembly (87 & On)
Reduction Sprocket Assembly (80-86)
Transmission Sprocket (41-10T)
Clutch Control Assembly

Clutch Actuator Clevis And Stop Assembly

PTO Belt Tightener (M42, 5% Pulley)
PTO Belt Tightener (N36, 4-1/2% pulley)
Compound Put {ey

PTO brive Pulley (M36-42, BS)
PTO Drive Shaft

Universal Joint Tube Assembly
Steering Lever, RH

Steering Lever, LH

Tail Wheel Fork

Tail Wheel Axle (Bolt)

Bearing, Tail Wheel

Axte Spacer Tube, Tail Wheel
Bearing, 1-Inch, Locking Collar
Bearing Collar (1-Inch)

Bearing (3/4 Inch)

Pillowblock Bearing

Pitlowblock Bearing, Short Mount
Extension Spring, 1/2% X 2-1/4n
Grease Fitting

Compression Spring

Clevis Pin (5/16 X 7/8%)

PTO 1dler Pulley (3-1/2%)

SD PTO Belt (#6935 or 832)

GHS PTO Belt (#6944 or B4Y)
Knob, PTO Clutch

Belt Guide, PTO Drive

Washer, Axle Spacer (Fits 5202)
Support Arm Bushing

Cable Clamp, 1/2¢

Chain Guard Decal

Extension Spring, Transmission (3/4")
Transmission Control Arm, LH
Transmission Control Arm, RH

Ball Joint, 5/16-24, Nyl Lined (88 & On)

Ball Joint, 5/16-24 (80-87)
Control Rod, RH (15%)

Control Rod, LK (6")

Reservoir Decal

Retainer Washer, Jackshaft Pivot
Steering Lever Actuator (88 & On)
Steering Lever Actuator (80-87)

Bearing, Steering Lever Act. (Fits 5463)

FSC Actuator Cam Assembly

Figure C2 Parts List Continued Next Page (Page 8)



CHASSIS ASSEMBLY

(DRIVE TRAIN PARTS)

FIGURE C2 -

Page 7



CHASSIS ASSEMBLY PARTS LIST (FIGURE C2 CONTINUED)

ITEM PART
NO. NO. DESCRIPTION

..............................................................

5¢ 5219 FSC Extension Spring
60 5470-1 Speed Control Stop
61 5281-0 cClevis Pin (1/4 X 3/4%)
5280 1/4% Clevis
63 5850 Handle Grip
5173 FSC Actuator Rod
65 5172 FSC Actuator Bearing
66 5141 FSC Friction Washer
67 5140 FSC Friction Body Assembly
68 5140-2 FSC Friction Nut
69 5942 Safety Switch (Normal Open, Short Body)
70 5217 Pivot Pin, Steering Lever

Page 8

- el e b N = wd ) = wd ol -

DESCRIPTION

F002
F003
F004
FOO05

FO08
FO09
FO10
FO12
FO13
FO15
FO16
F022
F024
F026
FO32
FO34
F033
FO39
F040
FO41
F043
F048
F049
FO50
FO51
FO53
FO58
F064
FO67
F068
FO69
FO070
F071
FO74
FO75
FO76
FO93
F095
F111
F114
F131
F134
F157

F002
FOO3
F004
F005
F007
FO08
F009
F010
F012
FO13
FO15
Fo16
F022
FO24
F026
FO32
FO34
FO38
FO39
F040

F043
FO48
FO49
FO50
FOS51
FO53
FO58
FOS4
FO67
£068
FO69
FO70
FO71
FO74
FO75
FO76
F093
F095
F111
211
F131
F134
FI57

10-24 Keps Nut

1/4-28 Hex Nut

1/4-20 Keps Nut

1/4-20 Elestic Stop Nut
5/16-18 Jam Nut

5/16-24 Keps Nut

5716-18 Whiz Lock Nut

5/16-24 Etastic Stop Nut
3/8-16 Keps Nut

3/8-16 Whiz Lock Nut

172" vheel Lug Nut

1/2-13 Self Locking Nut
3/8-24 Hex Nut

5/16-24 Jam Nut

10-24 X 1/2 Machine Screw
1/4-20 X 3/4 Hex Bolt

5/16-18 X 3/4 Hex Bolt

3/8-16 X 1 Hex Bolt

3/8-16 X 1-1/4 Hex Bolt
3/8-16 X 1-1/2 Hex Bolt
3/8-16 X 1-3/4 Hex Bolt
3/8-16 X 3 Hex Bolt

1/2 SAE Washer

5/16 SAE Washer

1/4 SAE Washer

3/8 SAE Masher

7/16 Internal Star Lock Washer
174 Vavey Spring Washer

1/8 X 1/2 Woodruff Key

3/16 X 3/16 X 1 Key

1/8 X 1 Cotter Pin

3/32 X 1/2 Cotter Pin

1-3/4 Internal Snap Ring

3/4 External Snasp Ring

174-20 X 1/4 Set Screw
5/16-18 X 1/2 Square Head Set Screw
3/8-16 X 5/8 Square Head Set Screw
5/16-18 X 1 Hex Bolt

7/16-20 X 3/4 Socket Cap Head Bolt
1/8 X 3/4 Cotter Pin

5/16-18 X 5/8 Square Head Set Screw
5/16-18 X 1/2 Hex Bolt
AN960816L Washer

1/2-20 X 7/8 wheel Lug Bolt

— -
- ) e =22 O NN =N N 5: ~ i: N SNV NN =300 ONNNLNN -~

-
o N o



FIGURE C2 - CHASSIS ASSEMBLY
(DRIVE TRAIN PARTS)

Page 9



MODEL MC PARTS LIST (FIGURE C3)

ITEM PART
NO. NO. DESCRIPTION

1 6100 Welded 8ody Assembly

2 6300 Chassis Frame

3 6010 16-HP Engine (Kohler M16AQS)

4 6050 Tee Gearbox

S 6410 Electric Clutch Assembly

6 6013 Muffler :

7 6013-1 Muffler Heat Shield

8 6230 Engine And GHS PTO Belt (#3VX425)
9 6231 SD PTO Belt (#3VX355)

10 6232  ‘Ground Drive Belt (#6845)

" 6239 Blower Pulley (3V, GHS Only)

12 6240-1 Engine Pulley (3v4-1/2)

13 6240-2 Tee Box Drive Pulley (3v4-1/2)

14 6240-3 PTO Drive Pulley (3V5)

15 6242 Clutch Pulley (3v4-1/2)

16 6245 idler Pulley (3V)

17 6245-1  Hub, Idler Pulley Bearing

18 5236-1 Pulley, 3-1/4" Transmission Drive
19 5843-1 Clutch Spacer Washer, Shaft End
20 5843-2 Clutch Spacer Washer, Bolt End

21 6015-1  Fuel Line, Tank (1/4 X 4, Kohler)
22 6015-2  Fuel Line, Pump (1/4 X 11, Kohler)
23 5020* Fuel Filter

24 6879 Fuel Line Clamp (Kohler Fuel Pump)
25 6047 Exhaust Pipe Assembly (Kohler)

26 6048 Exhaust Gasket

27 6050-1 Tee Gearbox Mount 8ar

28 6080-1 Engine Air Duct, Upper Half

29  6080-2 Engine Air Duct, Lower Half

30 6108 Throttle Control And Cable (Kohler)
3N 6109 Choke Control And Cable (Kohler)
32 6340 Engine Brace (Kohler)

33 6236 Bett Tension Cam, PTO

34 6235 Spring, Belt Tension Cam

35 6325 8elt Tightener Arm (Transmission)
3% 6345 PTO Belt Tightener Arm

37 6346-1 PTO Belt Tightener Mount, GHS

38 6346-2 PTO Belt Tightener Mount, SD

39 6350 Engine Belt Tightener Arm

40 6411 Clutch Restraint Strut

3 6527 Skid Bar, Blower Mount

42 6806 Blade Clutch Decal

43 6832 Cable Clamp, 9/16 X 1/4

4 6833 Cable Clamp, 9/16 X #10

45 6835 Cable Clamp, 7/16 Half Clip

46 6836 Cable Clamp, 1/2 Double Clamp

47 6922 Positive Battery Cable

48 6923 Negative Battery Cable

49 6940 Wire Harness Assembly (Kohler)

s0 6941 Relay Switch (Included With 6940)
51 6950 PTO Switch

52 5265* Bearing (3/4 Inch)

53 5841* Retainer Washer

* Common Part Also Used On Standard Model (MS)

Page 10

NN ad © b b wd N\) b NI il wd i b md —d —d o wd o b md ad ad ed ad o oh ah b b b oh ek e A PP P wd b 8 d =2 N S e = e B wd B e

ITEM
NO.

PART
NO.

DESCRIPTION

54
55
56
57
58
59

61

65

67

69
70
Igl

F002
FO0S
FO12
F025
F038
FO40
FO41
F050
FO53
FO54
F057
F060
F063
FO65
F070
FO75
F092
F114
F132
F137
F138
F139
F140
F141
F142
F149
F150
F151
F152
F153
F163
F164
F184
F185

5743*
5830+
5245*
5219*
5222*
5879-3*
5897*
5929-2
6012
5108-8
5108-3
5108-4
5108-1
5108-5
5108-6
5108-7
5172*%
5108-10
5108-11
5108-9

FO02*
FOO5*
FO12%
FO25*
FO38*
FO40*
FO41*
FO50*
FO53*
FO54*
FO57*
FO60*
FO63*
FO&5*
FO70*
FO75*
FO92*
F114*
F132%
F137
F138
F139
F140
F141
F142
F149
F150
F151
F152
F153
F163
F164
F184
F185

Extension Spring, 1% X 5-174"
Grease Fitting

Idler Pulley (3")

Extension Spring, 3/4" X 6-3/4%
Extension Spring, 1/2" X 3-1/4%
Fuel Line Clamp (1/4")

Muffler Band Clamp

Solenoid Insulator Cap

Starter Bracket, Modified (Kohler)

Control Bracket Assm. (Throttle & Choke)

Throttle Cable Assembly (Kohler)
Choke Cable Assembly (Kohler)

Control Lever, Throttle & Choke
Throttle Control Knob, Red

Choke Control Knob, Black

Control Lock Tab

Bearing (Delrin)

Friction Washer, 1/4 X 3/4 X 1/8
Friction Washer, 1/4 X 3/4 X 1/16
Wire Nut, Throttle And Choke (Kohler)

10-24 Keps Nut

1/4-20 Elastic Stop Nut

3/8-16 Xeps Nut

10-24 X 3/8 Machine Screw

3/8-16 X 1 Hex Bolt

3/8-16 X 1-1/2 Hex Bolt

3/8-16 X 1-3/4 Hex Bolt

1/4 SAE Washer

7/16 Internal Star Lock Washer
AN960616 Washer

#10 Split Lock Washer

AND60516 Washer

3/8 Internal Star Lock Washer
3/16 X 3/4 Moodruff Key (#9)

1-3/4 Internal Snap Ring

5/16-18 X 1/2 Sq Head Set Screw
5/16-18 X 3/4 Socket Button Head Bolt
5/16-18 X 5/8 Sq Head Set Screw
174-20 X 2-3/4 Hex Bolt

3/8-16 X 1/2 X 2 Shoulder Bolt
3/8-16 X 172 X 1-1/2 Shoulder Bolt
1/4-20 X 5/16 X 1/4 Shoulder Bolt
7/%6-14 X 1 Hex Bolt

1/4-20 X 3/4 Socket Cap Head Screw
3/8-24 X 1-1/2 Hex Bolt

174 X 174 X 1-1/2 Key

3/16 X 3/16 X 2-1/4 Key

3/8-16 X 7/8 Hex Bolt

10-32 X 1/4 Indented Hex Machine Screw
3/16 X 3/16 X 1-1/4 Xey

5/16-18 X 3/4 Sq Head Set Screw
10-24 X 174 X 3/8 shoutder Bolt
1/4-20 x 1/2 S.S. Hex Bolt

1/4 S.S. Star Lock Washer

NN NN 2 =N a N =@ )N awn

O R NN N~ SN 2 NN NN WANRN=NNRNNRNNNDNDWWONT



FIGURE C3 - SPECIAL PARTS FOR MODEL MC

Page 11



CHASSIS ASSEMBLY, GROUND DRIVE PARTS LIST

ITEM  PART NO. ITEM  PART NO.
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ'D
1 5810 Decal, Reservoir 2 FOO4 FO04 1/4-20 Keps Nut 2
2 5025 Hydrostatic Drive, CCW (700-032) 1 FO09 FOO9 5/16-18 Whiz Locknut 1
3 6244 Hydro Pulley (Incl. Item # F205) 2 F032 FO32 1/74-20 X 3/4 Hex Bolt 2
4 6243-2 Hydro Fan, CCW 1 F034 F034 5/16-18 X 3/4 Hex Bolt 1
5 5070-5 Wide Wheel & Tire Assembly 2 F036 F036 1/4-20 X 1/2 SBH Bolt 2
5070-2 Wide Tire Only (18 x 8.50-8)* F038 FO38 3/8-16 X 1 Hex Bolt 4
5070-4 Wide Wheel Only (8.50-8)* F040 FO40 3/8-16 X 1-1/2 Hex Bolt 4
[ 6430-9 Outboard Mount, RH 1 FO43 FO43 3/8-16 X 3 Hex Bolt 8
7 6840-1 Support Arm Bushing 2 F053 FO053 7/16 Internal Star Lock Washer 4
8 5830 Grease Fitting 2 F0&3 FO063 3/8 Internal Star Lock Washer 16
9 6430-1 Deck Support Arm, RH 1 F064 FO64 1/8 X 1/2 Moodruff Key (#3) 4
10 6200-5 Gear Axle Drive Assembly 2 £157 F157 Wheel Lug Bolt, 1/2-20 X 1-1/4 8
11 5810-1 Decal, Axle 0il Level 2 F160 F160 External Snap Ring (.669 Shaft) 2
12 6209 Bridge Assembly 1 F178 F178 174 Fender Masher 2
13 6430-2 Deck Support Arm, LH 1 F194 F194 7/16 X 1-1/4 X 1/8 Washer 2
14 6430-10 Outboard Mount, LH 1 F200 F200 7/16-20 X 3 Grade 8 Bolt 2
15 6243-1 Hydro Fan, CW 1 F205 F205 5/16-18 X 1/4 Set Screw, Knurl Pt 4
16 5026 Hydrostatic Drive, CW (700-031) 1 F244 F244 7/16-20 X 3/4 Hex Bolt 2
17 6201 0-Ring Seal 2 F259 F259 5/8-18 X 1 Hex Bolt, Grd 5 Plated 2
i8 6234 Spacer, Pinion Gear 2
19 6233-1 Pinion Gear 2
20 6390 Battery Pan 1
21 6300 Chassis Frame 1
22 6206 Pressure Relief valve 2
23 5775-2 Hitch Pin, #6 2

* Service Part Only

Page 12 (Revised)

Effective 5/30/90 - S/N 90-8106



FIGURE C4 - GEAR AXLE DRIVE PARTS

Page 13
Effective 5/30/90 - S/N 90-8106 (Revised)



DGHS36 DECK ASSEMBLY PARTS LIST (FIGURE D1)

ITEM PART NO. ITEM PART NO.
NO. NO. DESCRIPTION REQ’D NO. NO. DESCRIPTION REQ!D
1 5744-1 Spring Clip Bracket 39 5754 Backup Plate 1
2 5743-2 Counterweight Spring 40 5755 Chute Lower Lip 1
3 5743-3 Eye Bolt, Counterweight Spring Tension 41 5726 Chute Hinge 1
4 5830 Grease Fitting 42 5701-4 36" Deck Housing, GHS 1
5 5743-1 Spring Cover 43 5808 Decal, Danger Rotating Blade 2
é 5975-3 Cable Tie, 50 X 7 44 5706 Btade Hub And Trash Guard 2
7 5775-2 Hitch Pin, #6 45 5705-2 Blade, 20" LH Rotation 1
8 6430-2 Deck Support Arm, LH 46 5705-0 Blade, 20" RH Rotation 1

6430-1 Deck Support Arm, RH (Not Illustrated) 47 5705-6 Btade Set, 36% GHS Deck Incl. Hub 1
9 5727-1 Washer Shim, 1/4" Thick 48 5747-1  Safety Tread (6 X 19) 1
10 5740-2 Deck Pin Bushing 49 5858 Deck Serial Number Plate 1
1 5748 Safety Tread (2 X 6)
12 5749-1 Deck Lift Rod (36" Deck) P007 POO7 Gasket, Cap (Peerless #788030) 4

13 5708-3 36" Deck Carrier Frame
5700-5 Complete 36" Carrier Frame Assembly
14 5683 Pivot Bearing (Deck Caster Wheel)
15 5770-2 Caster Wheel Fork
16 5714-7 Bearing Cap (Fits 5715-3 or -4)
17 5714-3  Axle Spacer Tube (Fits 5715-3 or -4)
18 5715-4 Pneumatic Deck Caster Wheel
5715-10 Tire Only, Pneumatic 2.807/2.50-4
5715-9  Tube Only, Pneumatic 2.80/2.50-4
5715-3 Semi-Pneumatic Deck Caster Wheel (Opt.)
19 5830-3 Grease Fitting (45 Degree)
20 5714-5 Bearing, Caster Whl (Fits 5715-3 or -4)
21 5809 Decal, Walker Mower Logo
22 5682 Compression Spring, Deck Lift Rod
23 5807-1 Decal, Cutting Height Adjust
24  5747-0 Safety Tread (3-1/4 X 6)
25 5746 Gearbox Cover (36" Deck)
26 5285 Universal Joint Shaft Assembly
27 6875 Decal, PTO Alignment Arrow
28  5052-3 Washer, Oblong
29 5052-1 Blade Drive Gearbox (LH Rotation)
30 5060 Gearbox Connector Tube (2-1/2")
n 5745 PTO Shaft Guard

FO02 FO02 10-24 Keps Nut

FOO5 FOOS 1/74-20 ESNA Nut

FO12 F012 3/8-16 Keps Nut

FO13 FO13 3/8-16 whiz Lock Nut

FO14 FO14 3/8-16 ESNA Nut

F018 FO018 5/8-18 Hex Nut

F029 F029 174-20 x 1/2 Hex Bolt

F036 F036 1/4-20 x 1/2 Socket Button Head Bolt
F038 FO38 3/8-16 x 1 Hex Bolt

F039 FO039 3/8-16 x 1-1/4 Hex Bott

FOL7 FO47 3/8-16 x 4-1/2 Hex Bolt

FO51 FO051 3/8 SAE Washer

FO54 FOS4 AN960616 Washer

£055 FO055 5/8 SAE Washer

FO56 F£056 5/8 split Lock Washer

F062 F062 #8 Internal Star Lock Washer

FO65 FO065 3716 X 374 Moodruff Key (#9)

FO76 FO76 3/8-16 X 5/8 SH Set Screw

FO79 FO79 A/A66D Aluminum Pop Rivet (Field Rpr.)
F111 F111 1/8 X 3/4 Cotter Pin

F123 F123 1% External Snap Ring (Fits 5740-2)
F124 F126 10-32 x 3/8 Yaptite Screw

- md s A N e D NP ek N e e A NPDO OO NN NSO NSNS NON -
NN D O 200 NNN—=aNSNNSNNSNN S

32 60564 Spline Coupling F166 F166 Retainer Ring (Fits 5743-2)

33 5051 Tee Gearbox F191 FI9 3/8 X 1-1/2 X 3/16 Washer (Fits 5770-2)

34 6732-2 Connecting Shaft (4%) FR02 F202 10-24 x 5/8 SCH Machine Screw (Grade 8)

35 5061 Gearbox Connector Tube (6-1/2v) F206 F206 #2 X 3/16 Drive Pin

36 5706-4 Seal Protector Plate F211 F211 1/4-20 x 7/8 Hex Bolt 16
37 5797 Discharge Chute (Only) F224 F224 Semi-Tubular Rivet (3/16 X 7/16) 8
38 579 Discharge Chute Assm (6-1/2" Intake) F229 F229 C-Clip, 13/16% 2

NOTE: Unitized Deck Gear Drive Shown By This Illustration
Begins Approximately With S/N DX-13950

Page 14



FIGURE D1 - DGHS36 DECK ASSEMBLY

Page 15



DSD36 DECK ASSEMBLY PARTS LIST (FIGURE D2)

ITEN PART NO. 1TEM PART NO.
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ’D
1 5744-1 Spring Clip Bracket 37 5706-4 Seal Protector Plate 3
2 5743-2 Counterweight Spring 38 5702-3 36" Deck Housing, SO 1
3 5743-3 Eye Bolt, Counterweight Spring Tension 39 5808 Decal, Danger Rotating Blade 2
4 5830 Grease Fitting 40 5706 Blade Hub And Trash Guard 2
5 5743-1 Spring Cover Al 5705-1 Blade, 20® RH Rotation 2
é 5975-3 Cable Tie, 50 X 7 42 5705-5 8lade Set, 36" SD Deck Incl. Hub 1
7 5775-2 Hitch Pin, #6 43 5747-1 Safety Tread (6 X 19) 1
8 6430-2 Deck Support Arm, tH 44 5709-2 Discharge Shield, Hinged Nount 1

6430-1 Deck Support Arm, RH (Not Iliustrated) 45 5848 Decal, Danger Side Discharge Shietd 1
9 5727-1 \Washer Shim, 1/4" Thick 46 5858 Deck Serial Number Plate 1
10  5740-2 Deck Pin Bushing
1 5748 Safety Tread (2 X 6) PO0O7 POO7 Gasket, Cap (Peerless #788030) 4

12 5749-1 Deck Lift Rod (36" Deck)
13 5708-3 36" Deck Carrier Frame
5700-5 Complete 36" Carrier Frame Assembly
1% 5683 Pivot Bearing (Deck Caster Wheel)
15 5770-2 Caster Wheel Fork
16 5714-7 Bearing Cap (Fits 5715-3 or -4)
17 5714-3 Axle Spacer Tube (Fits 5715-3 or -4)
18 5715-4 Pneumatic Deck Caster Wheel
5715-10 Tire Only, Pneumatic 2.80/2.50-4
5715-9  Tube Only, Pneumatic 2.80/2.50-4
5715-3  Semi-Pneumatic Deck Caster Wheel (Opt.)
19 5830-3 Grease Fitting (45 Degree)
20 5714-5 Bearing, Caster whi (Fits 5715-3 or -4)
21 5809 Decal, Walker Mower Logo
22 5682 Compression Spring, Deck Lift Rod
23 5807-1 Decal, Cutting Height Adjust
24  5747-0 safety Tread (3-1/4 X 6)
25 5746 Gearbox Cover (36" Deck)
26 5285 Universal Joint Shaft Assembly
27 6875 Decal, PTO Alignment Arrow
28 5052-3 Washer, Oblong
29 5053-1 Blade Drive Gearbox (RH Rotation)
30 5060 Gearbox Connector Tube (2-1/24)
k)| 6054 Spline Coupling
32 5051 Tee Gearbox
33 5745 PT0 Shaft Guard
34 6732-2 Connecting Shaft (4")
35 5061 Gearbox Connector Tube (6-1/2%)
36 5052-1 8Blade Drive Gearbox (LK Rotation)

FO02  FOO2 10-24 Keps Nut

F012 FO012 3/8-16 Keps Nut

FC13 FO013 3/8-16 whiz Lock Nut

FO14 FO14 3/8-16 ESNA Nut

F018 FO18 5/8-18 Hex Nut

F029 F029 1/4-20 X 1/2 Hex Bolt

FO38 FO038 3/8-16 X 1 Hex Bolt

FO39  FO39 3/8-16 X 1-1/4 Hex Bolt

FO47  FO47 3/8-16 X 4-1/2 Hex Bolt

F051 FO51 3/8 SAE Washer

FO54  FO054 AN960616 Washer

FOS5  £055 5/8 SAE washer

FO56 F056  5/8 Split Lock Washer

FO59 FO059 3/8 Wavey Spring Washer

F062 F062 #8 Internal Star Lock Washer

FO65  FO65 3716 X 374 vWoodruff Key (¥#9)

FO76 FO76 3/8-16 X 5/8 SH Set Screw

FI11 FI 1/8 X 3/4 Cotter Pin

F123 F123 1» External Snap Ring (Fits 5740-2)
F124 F124 10-32 X 3/8 Taptite Screw

F166 F166 Retainer Ring (Fits 5743-2)

F191  F191 3/8 X 1-1/2 X 3/16 Masher (Fits 5770-2)
F202 F202 10-24 X 5/8 SCH Machine Screw (Grade 8)
F206 F206 #2 X 3/16 Drive Pin

F211  F211 1/4-20 X 7/8 Hex Bolt

F229 F229 c-Clip, 13/716%

NSNS O = NNV N= NSNS NS

-
o

- et et d d A P e B N e NS00 O NNINDO =S NSSaa NSNS
N

NOTE: Unititized Deck Gear Drive Shown By This Illustration
Begins Approximately With S/N DX-13950

Page 16



- DSD36 DECK ASSEMBLY

FIGURE D2

Page 17



DSD42 DECK ASSEMBLY PARTS LIST (FIGURE D3)

ITEM PARTY ' NO. I1TEM PART NO.
NO. NO. DESCRIPTION REQ’D NO. NO. DESCRIPTION REQ‘D
1 5744-1 Spring Clip Bracket 38 5706-4 Seal Protector Plate 3
2 5743-2 Counterweight Spring 39 5703-3  42% Deck Housing, SD 1
3 5743-3 Eye Bolt, Counterweight Spring Tension 40 5808 Decal, Danger Rotating Blade 2
4 5830 Grease Fitting 41 5706 Blade Hub And Trash Guard 2
5 S743-1 Spring Cover 42 5705-3 Blade, 22 RH Rotation 2
6 5975-3 Cable Tie, 50 X 7 43 5705-7 Blade Set, 42" SD Deck Incl. Hub 1
7 5775-2 Hitch Pin, #6 5747-1 Safety Tread (6 X 19) 1
8  6430-2 Deck Support Arm, LR 45 5709-2 Discharge Shield, Hinged Mount 1

6430-1 Deck Support Arm, RH (Not Illustrated) 46 5848 Decal, Danger Side Discharge Shield 1
9 5727-1 Masher Shim, 1/4% Thick 47 5858 Deck Serial Number Plate 1
10 5740-2 Deck Pin Bushing
1 5748 Safety Tread (2 X 6) P007 POO7 Gasket, Cap (Peerless #788030) 4

12 5786-1 Deck Lift Rod (42"/54" Deck)
13 5719-3  42% Deck Carrier Frame
5700-6 Complete 42" Carrier Frame Assembly
16 5683 Pivot Bearing (Deck Caster Wheel)
15 5770-2 Caster Wheel Fork
16  5714-7 Bearing Cap (Fits 5715-3 or -4)
17  5714-3  Axle Spacer Tube (Fits 5715-3 or -4)
18 5715-4 Pneumstic Deck Caster Wheel
5715-10 Tire Only, Pneumatic 2.80/2.50-4
5715-9  Tube Only, Pneumatic 2.80/2.50-4
5715-3 Semi-Pneumatic Deck Caster Wheel (Opt.)
19 5830-3 Grease Fitting (45 Degree)
20 5714-5 Bearing, Caster Whl (Fits 5715-3 or-4)
21 5809 Decal, Walker Mower Logo
22 5682 Compression Spring, Deck Lift Rod
23 5807-1 Decal, Cutting Height Adjust
26  5747-0 Safety Tread (3-1/4 X 6)
25 5785 Gearbox Cover (42" Deck)
26 5285 Universal Joint Shaft Assembly
27 6875 Decal, PTO Alignment Arrow
5052-3 Washer, Oblong
5053-1 Blade Drive Gearbox (RH Rotation)
6054 Spline Coupling
5062 Gearbox Connector Tube (4-1/2")
32 6732-1 Connecting Shaft (21)
33 5051 Tee Gearbox
3% 5745 PTO Shaft Guard
35 6732-3 Connecting Shaft (6")
3 5063 Gearbox Connector Tube (8-1/2%)
37 5052-1 Blade Drive Gearbox (LR Rotation)

FO02 F002 10-24 Keps Nut

F012 FO012 3/8-16 Keps Nut

F013  FO13 3/8-16 Whiz Lock Nut

FO14 FO14 3/8-16 ESNA Nut

F018 FO18 5/8-18 Hex Nut

F029 FO029 1/4-20 X 1/2 Hex Bolt

FO38 FO38 3/8-16 X 1 Hex Bolt

FO39 FO39 3/8-16 X 1-1/4 Hex Bolt

FO47 FO47 3/8-16 X 4-1/2 Hex Bolt

F051  FO51 3/8 SAE Masher

FO54  FO54 AN960616 Washer

FO55  FOS5 5/8 SAE Washer

F056 FO56 5/8 Split Lock Washer

FO59  F059 3/8 Vavey Spring Washer

F062 F062 #8 Internal Star Lock Washer

FO65 F065 3716 X 374 Woodruff Key (#9)

FO76 FO76 3/8-16 X 5/8 SH Set Screw

F111  FIN1 1/8 X 3/4 Cotter Pin

F123  F123 1% External Snap Ring (Fits 5740-2)
F126 F124 10-32 X 3/8 Taptite Screw

F166 F166 Retainer Ring (Fits 5743-2)

F191 FI?N 3/8 X 1-1/2 X 3/16 Washer (Fits 5770-2)
F202 F202 10-24 x 5/8 SCH Machine Screw (Grade 8)
F206 F206 #2 X 3/16 Drive Pin

F211  f211 1/4-20 X 7/8 ¥ex Bolt

F229 F229 C-Clip, 13/716%

2838
NP NS OE 2 aNNRNNS=2NON NS &N

-
o

D e ad D d wd o B A P et W A N e DA NDO OO NN NSO NN a0V EEVN -
&~

NOTE: Unitized Deck Gear Drive Shown By This Illustration
Begins Approximately With S/N DX-13950

Page 18



- DSD42 DECK ASSEMBLY

FIGURE D3

Page 19



..............................................................

ITEM PART
NO. NO.
1 §744-1
2 5743-2
3 5743-3
4 5830
5 5743-1
[ 5975-3
7 5775-2
8 6430-2
6430-1
9 5727-1
10 5740-2
1 5748
12 5786-1
13 5719-3
5700-6
14 5683
15 5770-2
16 5714-7
17 5714-3
18 5715-4
5715-10
5715-9
5715-3
19 5830-3
20 5714-5
21 5809
22 5682
23 5807-1
26 5747-0
25 5785
26 5285
27 6875
28  5052-3
29 5052-1
30 6054
3 5062
32 6732-1
33 5745
34 5051
35 6732-3
36 5063
37 S5706-4
8 5M7
39 5794
NOTE:

DGHS42 DECK ASSEMBLY PARTS LIST (FIGURE D4)

DESCRIPTION

Spring Clip Bracket

Counterweight Spring

Eye Bolt, Counterweight Spring Tension
Grease Fitting

Spring Cover

Cable Tie, 50 X 7

Hitch Pin, #6

Deck Support Arm, LH

Deck Support Arm, RH (Not Illustrated)
Washer Shim, 1/4* Thick

Deck Pin Bushing

Safety Tread (2 X 6)

Deck Lift Rod (42%/54% Deck)

42" Deck Carrier Frame

Complete 42" Carrier Frame Assembly
Pivot Bearing (Deck Caster Wheel)
Caster Wheel Fork

Bearing Cap (Fits 5715-3 or -4)
Axte Spacer Tube (Fits 5715-3 or -4)
Pneumatic Deck Caster Wheel

Tire Only, Pneumatic 2.80/2.50-4
Tube Only, Pneumatic 2,80/2.50-4

Semi-Pneumatic Deck Caster Wheel (Opt.)

Grease Fitting (45 Degree)

Bearing, Caster Whl (Fits 5715-3 or -4)

Decal, Walker Mower Logo
Compression Spring, Deck Lift Rod
Decal, Cutting Height Adjust
Safaty Tread (3-1/4 X 6)

Gearbox Cover (42% Deck)
Universal Joint Shaft Assembly
Decal, PTO Alignment Arrow
Washer, Obtong

Blade Drive Gearbox (LH Rotation)
Spline Coupling

Gearbox Connector Tube (4-1/2%)
Connecting Shaft (2")

PTO Shaft Guard

Tee Gearbox

Connecting Shaft (&)

Gearbox Connector Tube (8-1/2")
Seal Protector Plate

Discharge Chute (Only)

Discharge Chute Assm (6-1/2% Intake)

Begins Approximately With S/N DX-13950

Page 20

Unitized Deck Gear Drive Shown By This lliustration

PART
NO.

DESCRIPTION

..............................................................

p007

FO02
)
F012
FO13
FO14
F018
F029
F036
FO38
F039
FO47
F051
F054
FO55
F056
FO62

FO76
FO79
Fi11
F123
Fl24
F166
Fi91
F202
F206
F21
F224
F229

5754
5726
5755
5704-4
5808
5705-3
5705-8
5705-4
5706
5747-14
5858

P0O07

FO02
FO05
F012
FO13
FO14
F018
F029
F036
F038
F039
FO4L7
FO51
F054
FO55
F0S6
£062
FO&5
FO76
FO79
F114
F123
F124
F166
F191
F202
F206
F211
F224
F229

Backup Plate

Chute Hinge

Chute Lower Lip

42v Deck Housing, GHS

Decal, Danger Rotating Blade
Blade, 22" RR Rotation
Blade Set, 42" GHS Deck Incl. Hub
Blade, 22" LW Rotation
Blade Hub And Trash Guard
Safety Tread (6 X 19)

Deck Serial Number Plate

Gasket, Cap (Peerless #788030)

10-24 Keps Nut

1/4~20 ESNA Nut

3/8-16 Keps Nut

3/8-16 wniz Lock Nut

3/8-16 ESNA Nut

5/8-18 Hex Nut

1/4-20 x 1/2 Hex Bolt

1/4-20 X 1/2 Socket Button Head Bolt
3/8-16 x 1 Hex Bolt

3/8-16 x- 1-1/4 Hex Bolt
3/8-16 x 4-1/2 Hex Bolt

3/8 SAE Washer

AN960616 Washer

5/8 SAE Masher

5/8 Split Lock Washer

#8 Internal Star Lock Washer
3/16 X 3/4 Woodruff Xey (#9)
3/8-16 X 5/8 SH Set Screw
A/AGED Alumirm Pop Rivet
1/8 X 3/4 Cotter Pin

1» External Snap Ring (Fits 5740-2)
10-32 x 3/8 Taptite Screw
Retainer Ring (Fits 5743-2)

3/8 X 1-1/2 X 3/16 Washer (Fits 5770-2)
10-24 x 5/8 SCH Machine Screw (Grade 8)

#2 X 3/16 Drive Pin

174-20 x 7/8 Hex Bolt

Semi -Tubular Rivet (3/16 X 7/16)
C-Clip, 13/716®

- B N eh eh o N A ed e

»o

N BN O a0 = 2NN N =20 SSNNS&SNNS

—d
»H o o



FIGURE D4 - DGHS42 DECK ASSEMBLY

Page 21



DSDS54 DECK ASSEMBLY PARTS LIST (FIGURE DS)

DESCRIPTION

O ~NOWM s UWN -

10
11
12
13

14
15
16

17
18

19

21
22

24

26

EplgupUrRYEYBY

5744-1
5743-2
5743-3

5743-1
5975-3
5775-2
6430-2
6430-1
5727-1
5740-2
5748

5786-1
6710-2
6700-1

5770-2
5714-7
5714-3
S715-4
5715-10
5715-9
5715-3
5830-3
5714-5
5809
5682
5807-1
5747-3
6785
5285
6875
5052-3
5065
5053-1
6732-4
6054
5051
5060
5058
6732-5
5745
5064
5052-1
5706-4

Spring Clip Bracket

Counterweight Spring

Eye Bolt, Counterweight Spring Tension
Grease Fitting

Spring Cover

Cable Tie, 50 X 7

Hitch Pin, #6

Deck Support Arm, LH

Deck Support Arm, RH (Not Illustrated)
Washer Shim, 1/4" Thick

Deck Pin Bushing

Safety Tread (2 X 6)

Deck Lift Rod (42"/54* Deck)

54" Deck Carrier Frame

Complete 54" Carrier Frame Assembly
Pivot Bearing (Deck Caster Wheel)
Caster wheel Fork

Bearing Cap (Fits 5715-3 or -4)
Axle Spacer Tube (Fits 5715-3 or -4)
Pneumatic Deck Caster Wheel

Tire Only, Pneumatic 2.80/2.50-4
Tube Only, Pneumatic 2.80/2.50-4
Semi-Pneumatic Deck Caster Wheel (Opt.)
Grease Fitting (45 Degree)

Bearing, Caster Whi (Fits 5715-3 or -4)
Decal, Walker Mower Logo
Compression Spring, Deck Lift Rod
Decal, Cutting Hefght Adjust

Safety Tread (3-1/4 X 11)

Gearbox Cover (54" Deck)

Universal Joint Shaft Assembly
Decal, PTO Alignment Arrow

Washer, Oblong

Gearbox Connector Tube (7-1/2%)
Blade Drive Gearbox (RH Rotation)
Connecting Shaft (5%)

Spline Coupling

Tee Gearbox

Gearbox Connector Tube (2-1/2%)

Tee Gearbox, Blade Drive

Connecting Shaft (11")

PTO Shaft Guard

Gearbox Comnector Tube (13-1/2%)
Blade Drive Gearbox (LH Rotation)
Seal Protector Plate

Begins Approximately With S/N DX-13950

Page 22

BN ed ek ed md ed md ed Ul e ek e Nt =t A A et 2 NPDNOOONNSENSO AN OPNDNN -

: Unitized Deck Gear Drive Shown By This 1llustration

DESCRIPTION

..............................................................

P0O7

F002
FO04
FO12
FO13
FO14
F016
FO18
F029
F031
FO38
F039

FO51
FOS54
FO55
F056
FO59
FO62

F076
FI1N
F123
F124
F166
F191
F202
F206
F211
F229

6716-2
6715
5808
6705-2
5706
5705-0
5705-9
5747-1
6716-3
6707

6709
5858

POO7

F002
FOO04
F012
FO13
FO14
FO16
F018
F029
FO31
F038
FO39
FO47
F051
FO54
FO55

F059
F062
F065
FO76
FIN
F123
F124
F166
F191
F202
F206
F211
F229

Rear Axle, Anti-Scalp Roller (Bolt)
Anti-Scalp Roller

Decal, Danger Rotating Blade

54 Deck Housing, SD

Blade Hub And Trash Guard

Blade, 20" RH Rotation

Blade Set, 54 SD Deck Incl. Hub
Safety Tread (6 X 19)

Front Axle, Anti-Scalp Roller (Bolt)
skid 8ar, 54" SD Deck

Decal, Danger Side Discharge Shield
Discharge Shield, 54" SD

Deck Serial Number Plate

Gasket, Cap (Peerless #788030)

10-24 Keps Nut

1/4-20 Keps Nut

3/8-16 Keps Nut

3/8-16 Whiz Lock Nut

3/8-16 ESNA Nut

1/2-13 Self-Lock Nut

5/8-18 Hex Nut

1/4-20 X 1/2 Hex Bolt

1/4-20 X 5/8 Hex Bolt

3/8-16 X 1 Hex Bolt

3/8-16 X 1-1/4 Hex Bolt

3/8-16 X 4-1/2 Hex Bolt

3/8 SAE Washer

AN960616 Washer

5/8 SAE Washer

5/8 Split Lock Washer

3/8 Wavey Spring Washer

#8 Internal Star Lock Washer

3716 X 3/4 Woodruff Key (#9)
3/8-16 X 5/8 SH Set Screw

1/8 X 3/4 Cotter Pin

1% External Snap Ring (Fits 5740-2)
10-32 X 3/8 Taptite Screw

Retainer Ring (Fits 5743-2)

3/8 X 1-1/2 X 3/16 Washer (Fits 5770-2)
10-24 x 5/8 SCH Machine Screw (Grade 8)
#2 X 3/16 Orive Pin

1/6-20 X 7/8 Hex Head Bolt

c-Clip, 13716"

- h d o e b e WA N W -

D et e A NN WU a2 NOONNSWNDSTONSO o

s Mmoo rnmeR



- DSD54 DECK ASSEMBLY

FIGURE D5

Page 23



DML42 DECK ASSEMBLY PARTS LIST (FIGURE Dé)

ITEM  PART NO. ITEM PART NO.
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ‘D
1 5744-1 Spring Clip Bracket 38 §706-4 Seal Protector Plate 3
2 5743-2 Counterweight Spring 39 5701-1 42" Deck Housing, Mulching 1
3 5743-3 Eye Bolt, Counterweight Spring Tension 40 5808 Decal, Danger Rotating Blade 2
4 5830 Grease Fitting 41 5706 Blade Hub And Trash Guard 2
S 5743-1 Spring Cover 42 5705-11 Blade, 22% Upper Mulching 2
6 5975-3 Cable Tie, 50X 7 43 5705-10 Blade, 21% Lower Mulching 2
7 5775-2 Hitch Pin, #6 44 5705-12 Blade Set, 42" Mulching Deck Incl. Hub 1
8 6430-2 Deck Support Arm, LH 45 5747-1 Safety Tread (6 x 19) 1
6430-1 Deck Support Arm, RH (Not Illustrated) 46 5858 Deck Serial Number Plate 1
9 5727-1 Washer Shim, 1/4" Thick
10 5740-2 Deck Pin Bushing POO7 POO7 Gasket, Cap (Peeriess #788030) 4

1 5748 Safety Tread (2 X 6)

12 5786-1 Deck Lift Rod (42"/54" Deck)

13 5719-3 42" Deck Carrier Frame
5700-6 Complete 42" Carrier Frame Assembly

14 5683 Pivot Bearing (Deck Caster Wheel)

15 5770-2 Caster Wheel Fork

16 5714-7 Bearing Cap (Fits 5715-3 or -4)

17 5714-3 Axle Spacer Tube (Fits 5715-3 or -4)

18 5715-4 Pneumatic Deck Caster Wheel
5715-10 Tire Only, Pneumatic 2.80/2.50-4
5715-9 Tube Only, Pneumatic 2.80/2.50-4
5715-3 Semi-Pneumatic Deck Caster Wheel (Opt.)

19 5830-3 Grease Fitting (45 Degree)

20 5714-5 Bearing, Caster Whl (Fits 5715-3 or -4)

21 5809 Decal, Walker Mower Logo

22 5682 Compression Spring, Deck Lift Rod

23 5807-1 Decal, Cutting Height Adjust

26 5747-0 Safety Tread (3-1/4 X 6)

25 5785 Gearbox Cover (42" Deck)

26 5285 Universal Joint Shaft Assembly

F002 £002 10-24 Keps Nut

FO12 FO12 3/8-16 Keps Nut

FO13  FO13 3/8-16 Whiz Lock Nut

FO14 FO14 3/8-16 ESNA Nut

FO18 F018 5/8-18 Hex Nut

FO29 F029 174-20 X 1/2 Hex Bolt

FO038 FO38 3/8-16 X 1 Hex Bolt

FO39 FO39 3/8-16 X 1-1/4 Hex Bolt
FO47  FO47 3/8-16 X 4-1/2 Hex Bolt

FO51  FO51 3/8 SAE uWasher

FO54  FO54 AND6D616 Washer

FO55 FO55 5/8 SAE Washer

FO56 F056 5/8 sptit Lock Washer

FO62 F062 #8 Internal Star Lock Washer
FO65  FO65 3716 X 3/4 Woodruff Key (#9)
FO76 FO76 3/8-16 X 5/8 SH Set Screw
F111  F111 1/8 X 3/4 Cotter Pin

F123 F123 1v External Snap Ring (Fits 5740-2)
F126 F124 10-32 X 3/8 Taptite Screw

NSNS O P = NVDNN= =2 NSNS NNSNS

5051 Tee Gearbox

5745 PTO Shaft Guard

6732-3 Comnecting Shaft (é%)

5063 Gearbox Connector Tube (8-1/2%)
37 5052-1 Blade Drive Gearbox (LK Rotation)

27 6875 Decal, PTO Alignment Arrow F166 F166 Retainer Ring (Fits 5743-2)

28 5052-3 Washer, Oblong F191  FIN 3/8 X 1-1/2 X 3/16 Washer (Fits 5770-2)

29 5053-1 Blade Drive Gearbox (RH Rotation) F202 F202 10-24 x 5/8 SCH Machine Screw (Grade 8)

30 6054 Spline Coupling F206 F206 #2 X 3716 Drive Pin

k]| 5062 Gearbox Connector Tube (4-1/2%) F211  F211 1/4-20 X 7/8 Hex Bolt 16
32 6732-1 Connecting Shaft (2%) F229 F229 C-Clip, 13716" 4
33

34

35

3%

- e e kA A e P AP e L NS SN OOONNSNNO AN NSNN-

NOTE: Unitized Deck Gear Drive Shown By This Illustration
Begins Approximately With S/N DX-13950

Page 24



FIGURE D6 - DML42 DECK ASSEMBLY

Page 25



ITEN  PART

NO. NO.

1 5960
5960-2

2 5942

3 5941

4 5940-1
5940

5 5910

6 5922

7 5923

8 5924

9 5929

10 5955

1" 5990

12 599141

13 5%1-2

1% 5536

15 5535

16 5980

17 5981

18 5984

19  5982-1

20  5982-2

21 5988-1

22  5985-2

23 5519

2 5592

25  5536-1

26 5989-1

27T 5995
5995-2

28 5995-1

29 5995-3

Page 26

STANDARD MODEL WIRING SCHEMATIC PARTS LIST (FIGURE E1)

DESCRIPTION

Ignition Switch (Incl. Hardware)
Ignition Switch Key (Incl. With Switch)
Safety Switch (Normal Open, Short Body)

Safety Switch (Normal Closed, Long Body)

Wire Harness Assembly (87 & On)
Wire Harness Asseably (85-86)
Battery (12v, Exide GT-9LM)
Positive Battery Cable

Negative Battery Cable

Starter Solenoid Cable

Starter Solenoid

Seat Switch

Hourmeter Kit (Optional)
Hourmeter Power Lead Wire
Hourmeter Ground Wire

Full Signal Horn, GHS3.2
Pressure Switch, GHS3.2

Wire Harness Assembly, GHS3.2
Horn Ground Wire, GHS3.2

Electric Contact Spring, GHS6.7
Insulator Washer (Plastic, 2%, GHS4.7)
Insulator Bushing (Plastic, GHS6.7)
Conduit Assembly, GHS6.7

Pouwer Lead Wire, GHS6.7

Powerfil Motor (12v, GHSS.7)
Grass Pak Switch Assembly, GHS6.7
Futl Signal Horn, GHS6.7

Light (Optional)

Switch, Lights

Water Proof Boot, Light Switch
Two-One Wire Terminal Adapter
Power Lead Wire, Lights

- eh mh e P wd ad mb D D =D md ) e D wd e A wd ed ed wd wd wd e o D b owd N O -



ignition Switch Circuits

Harness

_fJ

Normally Open Green

Oft G+M S = Start Circuit o
=== L b | w Blue Start B+S :- Batiery ca?;.o'.‘:"‘ Cueuit
] [] L=A y Cirguit
| G 1 Run B+L G = Caso Ground
White,
15
.e (17) Black Red
@ = Four Position Brown ]
. " Accessory | N\
Optional GHS 3.2 Full Signal Connector h T G (g)l
1 = ¥
- Case
H—‘ Ground | DEI
@ = =
= Optional
Hourmeter IGNITION
FSC Neutral SWITCH
Interiock @
Switch b4
o
g
Normally o
@ Open \_Yellow 1\
Ly = Green
7T\ Yellow f\
- ]
Optionat Lights Black r\
Switch is Open rt+ —-
With Operator In Seat | \l
Orange (Use Only GHS 6.7) l I
This Switch Used h I I
Only On GHS 6.7 o | orange I ]
Uj Normaily Open L Orange | I
o) | o
—d ] Black | Wire

Assembly

@5—‘!__ Green
~ I ]

PF =
Aotor _L..  Steel Conduit = Yellow l r{ '
= o
= Carries Ground Normally Closed | | [ I
. To Motor Mount) o Yellow M\ '
Optional GHS 6.7 Powerfil L - |
And Grass Pak Full Signal | |
PTO Cilutch Interlock Switches
Green ' ]
— J S
Starter Yeliow
Solenoi
Red F}’{zr" Red
8 Red
Black |-} 1+
1 q Fl
Magneto
Ground Battery Charge BATTERY
Terminal Wire —,-®
-
Alternator Rectifier =
& Regulator Frame
Ground

FIGURE E1 - WIRING SCHEMATIC FOR STANDARD MODEL (MS '85 - '94)
WITH 11-HP BRIGGS & STRATTON (#25447)

Page 27



COMMERCIAL MODEL WIRING SCHEMATIC PARTS LIST (FIGURE E2)

ITEM PART No.
NO. NO. DESCRIPTION REQ'D

1 5960 Ipnition Switch (Incl. Hardware)
5960-2 Ignition Switch Key (Incl. With Switch)
5942 Safety Switch (Normal Open, Short Body)
5955 Seat Switch
6940 Wire Harness Assesbly
6941 Relay Switch (Incl. With 6940)

PT0 Clutch Switch

5910 Battery (12V, Exide GT-9LM)

6922 Posftive Battery Cable

6923 Negative Battery Cable

C e NOWMSSWUN
Q

10 5929 Starter Solenoid

1 5990 Hourmeter

12 5991-1  Hourmeter Power Lead Wire

13 5991-2  Hourmeter Ground Wire

14 5984 Electric Contact Spring, GHS6.7

15 5982-1 Insulator Washer (Plastic, 2%, GHS6.7)
16 5982-2 Insulator Bushing (Plastic, GHS6.7)
17 5988-1 Conduit Assembly, GHSS.7

18 5985-2 Power Lead Wire, GHSS.7 )

19 5519 Powerfil Motor (12v, GHS6.7)

20 5592 Grass Pak Switch Assembly, GHSS.7
21 5536-1 Full Signal Horn, GHS8.7

22 5989-1 Light (Optionatl)

23 5995 Switch, Lights

5995-2 Water Proof Boot, Light Switch
Two-One Wire Terminal Adapter
Power Lead Wire, Body, Powerfil

n
>
§
3
-n
- ed ad D ) D h ed b D e A ) wh wd md md wd ) ad b e e e e O -

o
8

Page 28



== Black

Seat Switch White
13
Switch Is Open With
Operator In Seat Green \y/
I
8 Red
= o
2 \—\
7]
>
FSC Neutral 5
Interlock u
Switch IGNITION

Normally Black SWITCH
@/ Open
 __ Yellow
L'r.?

Red 7

Yeilow

Qrange

PTO CLUTCH
SWITCH e ©
EHEER
Three Position SR
Accessory | @Ol |
Connector
(Operates With BATTERY

PTO Switch)

— -
- Jf -:L Fed_
// ] | .
— |
PF = I N\ —,_______.__.f\ Wire Harness
Motor —L.  Steel Conduit 1 - ' Assembly
@ = Carries Ground | —————— -/
To Motor Moun
- . ' W | / Ignition Switch Circuits
Optional GHS 6.7 Powerfil l - st i
And Grass Pak Full Signal | oft G M L s Circuit
l Start B+S 8 = Battary Circuit
' Le y Clrcuit
I Run B+L G = Case Ground
PTO Switch Circuits
l Off Yi+Y2
| On R+0
| Relay Switch Circuits
Off Open
I Start Open
I PTOOn | 30+87
|
/
ENGINE

FIGURE E2- WIRING SCHEMATIC FOR COMMERCIAL MODEL
WITH 16-HP KOHLER (#M16AQS)

Page 29



REFERENCE FIGURE E1 - WIRING SCHEMATIC FOR STANDARD MODEL (MS '85 - '94)
WITH 11-HP BRIGGS & STRATTON (PAGE 27)
FOR MODEL S (KAWASAKI) ELECTRICAL PARTS

Page 30



IGNITION SKITCH CIRCUITS
$=START CIRCUIT
OFF | 6+H M=MAGNETO GROUND CIRCUIT
START | B+ S 8=BATTERY CIRCUIT
LeACCESSORY CIRCUIT
RN | B*L | gacasE cROUND
LOAD REGUIREMENT - LIGHTS  65.5 WATTS
PF MOTOR 18.0 WATTS
TOTAL  83.5 WATTS
BAN oo
o
o
i l GRA
OPTIONAL LIGHTS 8;1% FSC NEUTRAL
INTERLOCK
SWITCH
BRN
—)
OPTIONAL
HOURMETER
ORG
— — ]
GRASS PAK
=== BRASS P " for H NORMALLY OPEN ORG
~ ] il < e 086G NN
BLK e R S BLK
N Y OPf
fED ” ORMALLY OPEN o 1]
R
\ GRN A
ap-BLE 75 T YEL
O H NORMALLY CLOSED L__ YEL
GRN/HHT - YEL/GRN A
BLK PR ° GRN A
GRN/HHT o YEL/GRN A
ALY
STARTER YEL
SOLENOID f AL
ENGINE AED 204 BED BUR
RED
STARTER =
® & lREGULATORl
BATTERY | RED ORG
= PUR
=
YEL/GRN YEL/GRN

FIGURE E3 - WIRING SCHEMATIC FOR STANDARD MODEL (MS S/N 95-20381 AND ON)
WITH 11-HP KAWASAKI, (#FE 350)

Page 31



GHS BLOWER AND CHUTE ASSEMBLY PARTS LIST (FIGURE G1)

DESCRIPTION

ITEM  PART
NO. NO.
1 5545-2
5545
2 5525-7
5525-3
5525-4
3 5526-3
4 5543-3
5543-2
5520
5 5542-3
5542-2
5542-1
6 5268
5265
7 5268-1
8 5527-1
9 5527-2
10 6239
5239-2
5239
" 5234-2
12 5595-2
13 579%
5750
4 5797
15 5726
16 5754
17 5755
18 5358
19 5360**
20 5348%*
2t 5355-1*+
22 5355-2%*
23 5355-3*«
26 5356
25 5357+¢
26 5359+
27 5529%*

Blower Wheel (85 & On)

Blower Wheet (80-84)

Blower Faceplate, Wide Dischrg (87 & On)
Blower Faceplate (85-86)

Blower Faceplate & 5-1/4% Intake (80-84)
Blower Intake Tube, 6-1/24 (87 & On)
Blower Housing Assembly (87 & On)
Blower Housing Assembly (85-86)
Blower Housing Assembly (80-84)
Complete Blower Assembly (87 & On)
Complete Blower Assembly (85-86)
Complete Blower Assembly (80-84)
Bearing, 3/4 Inch (Locking Collar)
Bearing, 3/4 Inch (Fits 80-84 Only)
Bearing Locking Cotlar, 3/4%

skid Bar, Blower

Blower Mount Plate

Blower Pulley, 3V (87 & On Model C)
Blower Pulley, Offset Hub (B4)
Blower Pulley (80-84)

GHS PTO Belt (#6944 or B41)

Blower Intake Cover (Fits 5526-3)*
Discharge Chute Assm (4-1/2" Intake)
Discharge Chute Assm (5-1/4", 80-84)
Discharge Chute (Only)

Chute Hinge

Backup Plate

Chute Lower Lip

Brake Bar

Brake Mount Assembly

Blower Brake Retrofit Kit, 80-86
Brake Link

Brake Actuator Link

Retainer Clip

Shoulder Bolt, Brake (10-24 X 1/4)
Brake Actuator Arm

Brake Actuator Rod

Spring, Blower Brake

* Plugs Blower Intake When A Side Discharge Mower Is
Installed On GHS Model
** Blower Brake Used Only On Standard Model MS With

GHS Option

Page 32

- ek b wd wh D —h el md mh mh wmh ed = D wd w W ) b edBd NNO N OO 200 =00 a0 -

ITEM PART
NO. NO. DESCRIPTION
28 5819 Decal, Blower Maintenance

29 5530-3 Body Chute, Wide Discharge (87 & On)
5530-2 Body Chute (85-84)
30 5548 Air Separator*
31 5548-2 Support Plate, Air Separator***
32 5541 Air Separator Gasket**+
33 5818 Air Separator Decal***
5544 Air Separator Plug*+*
35 5546 Pressure Tube (1/4 X 5-1/2n)wwx
5879-1 Hose Clamp (3/8, Air Pressure Switch)***
37 5535 Pressure Switch***
5960-3 Tip Protector (Pressure Port Seal)***
39 5817 Switch Adjustment Decal***
40 5980 Wire Harness Assembly, GHS Horn***
41 5533 Cable Clamp, 1/2" X 5/16" Mount Hole***
42 5536 Full Signal Horn (GHS3.2)**+*
43 5976 Grommet, GHS Hornw#

F002 F0O02 10-24 Keps Nut

FO04 FDO4 1/4-20 Keps Nut

FO09 FOO9 5/16-18 Whiz Lock Nut

FG12 FO12 3/8-16 Keps Nut

F023 F023 10-24 Elastic Stop Nut

F025 F025 10-24 X 3/8 Machine Screw
FO32 FO032 1/4-20 X 3/4 Hex Bolt

FO34 FO34 5/16-18 X 3/4 Hex Bolt

FO38 FO038 3/8-16 X 1 Hex Bolt

£042 FO42 3/8-16 X 2-1/4 Mex Bolt
FO67 FO67 3/16 X 3/16 X 1 Key

FO74 FO74 1/4-20 X 1/4 Set Screw

FO75 FO75 5/16-18 X 1/2 Sq Head Set Screw
FO90 F090 1/4-20 X 2-1/2 Hex Bolt
F102 F102 10-24 X 1-1/2 Machine Screw
F103 F103 10-24 X 2 Machine Screw
F115 F115 #8 SAE Washer

F120 F120 AN960416 Washer

F127 F127 1716 X 172 Cotter Pin

F132 F132 1/4-20 X 2-3/4 Hex Bolt
F133 F133 174 Mavey Spring Washer (Thin)

**% Use Only On GNS3.2 And 85-86 GHS6.7, See Figure G3
For Current GHS6.7 Full Signal Parts

- ed D) ek e ek ek d D b A ek 2 2 O A =

N AV A NN e NN ed bk md e e N = N e O N



FIGURE G1 - GHS BLOWER AND CHUTE ASSEMBLY

Page 33



ITEM
NO.

PART

MODEL C BLOWER PARTS LIST

DESCRIPTION

O NN WN -

N o3 od b e wd wh md D o b
O 0V 0B NO WV S WN-O0

21
22

6242
6245
6230-2
6240-3
6239
5595-2
6526
6525-2
6545
5268
6542
6543
5819
6300
6346-8
6528
5420-2
5037-1
5038-1
5035
5036
5035-1
5267-1
5270-1

Clutch Pulley (3v4-1/2)

Idler Pulley (3V)

Engine/PTO Belt, Matched Set (3VX425
PTO Drive Pulley (3V5)**

Blower Pulley (3v)**

Blower Intake Cover

Blower Intake Tube (6-1/2 x 2-1/2%)
Blower Faceplate

Blower Wheel

Bearing, 3/4" (Locking Collar)
Complete Blower Assembly*

Blower Housing (Includes Item # 13)
Decal, Blower Maintenance

Chassis Frame

PTO Belt Tightener Mount

skid Bar, Blower Mount

Tail Wheel Fork

Bearing, Tail Wheel

Axle Spacer Tube

Tail Wheel & Tire Assembly

Tail Wheel Only (6.50-6)*

Tail Wheel Tire Only (13 x 6.50-6)*
Retainer Coltar (1%)

Pivot Bearing, Tail Wheel

* Service Part Only
** pulleys Include Set Screws

Page 34

) ot b o3 o ma a2 e

- emd N e el ed D b -

PART
NO.

DESCRIPTION

FO04
FO09
F016
F034
F048
FO67
FO75
F114
F132
F163
F292

1/4-20 Keps Nut

5/16-18 Whiz Locknut
1/2-13 Sel f-Locknut
5/16-18 X 3/4 Hex Bolt

1/2 SAE Masher

3716 X 3/16 X 1 Key
5716-18 X 1/2 SH Set Screuw
57/16-18 X 5/8 SH Set Screw
1/4-20 X 2-3/4 Hex Bolt
5/16-18 X 3/4 SH Set Screw
1/2-13 X 8-3/8 Hex Bolt Gr2

- NN e ) = A e



- GHS BLOWER AND CHUTE ASSEMBLY (MC)

FIGURE G2

Page 35
(Revised)

Effective 91 & On Model C (Retro)



..............................................................

oW oW

o

10

1"

12
13
14
15
16
17
18

19
20

[N

3RV IR

2
30

31
32
33
34
35
36
37

5510
5502-1
5502-2
5502-3
5512
5513
5514
5511-2
5511
5515-2
5515
5515-3
5516
5517-2
5517
5518-2
5518
5519
5162
5815
5566
5577
5578
5551-1
5551
5551-3
5857
5592
5594
5549
5553
5558-1
5558-2
5552
5553-3
5553-1
5554
5984
5813-1
5801
5583
5584
5982-1
5982-2
5983

GHS 6.7 BUSHEL CATCHER ASSEMBLY PARTS LIST (FIGURE G3)

DESCRIPTION

6.7 Bushel Catcher (Housing Incl. Door)
Complt Catcher Assm, Less Powerfil & Mt
Complete Catcher Assm, Less Mount
Complete Catcher Assm*

Upper Baffle Screen

Mounting Frame Assembly, Catcher (6.7)
Door Frame Assembly

Delivery Chute, Wide Discharge (87 & On)
Delivery Chute (83-86)

Elbow Delivery Spout (87 & On)

Elbow Delivery Spout (83-86)

Elbow Delivery Spout Retro Kit (83-86)**
Bumper Assembly

Pivot Mount Assembly (87 & On)

Pivot Mount Assembly (83-86)

Pivot Assembly, Delivery Spout (87 & On)
Pivot Assesbly, Delivery Spout (83-86)
Actuator Motor (12V)

Anti-Skuff Roller (4")

Body Lift Decal

Tilt Stop Strap

Side Clip, Chute Mount

Rear Clip, Chute Mount

Pivot Bearing (#S3PP, Fits 5517-2)
Pivot Bearing (Fits 5517)

Bearing Cap, Pivot Assembly

Wire Clamp, 1/8 J Clip

Grass Pak Switch Assembly

Vane Assexbly, Grass Pak Switch

Complt Act. Rod Assm (Incl. Ball Joints)
Actuator Rod (83-86 Model)

Powerfil Push Rod

Powerfil Actuator Rod

Ball Joint (Nylon Lined, 1/4-28)
Bushing, Powerfil Actuator

Spring, Powerfil Actuator

Actuator Arm

Electric Contact Spring

Decal, Powerfil (87 & On)

GHS Decal

Dump Handle

Reinforcing Strap, Exhaust Opening
Insulator Washer (Plastic, 2", Powerfil)
Insulator Bushing (Plastic, Powerfil)
Posier Lead Wire, Body, Powerfil¥**

* Complete 6.7 Catcher Assembly (All Parts Shown By

Figure G3)

** Includes New Style Elbow 5515-2 And Complete

Pivot Mount Assembly

**% Uge Only On Model MC With GHS6.7 Option

Page 36

- A N NN BN 2NN D 2 OO =@ N =t ONDIN bt Nt O O cdoed OO 2O =t 0O0O0=

1TEM
NOC.

PART

DESCRIPTION

F002
FOO3
FOO9
FO13
FO14
F020
F025
F026
Fo27
F035
F039
F049
FO51
F054
FO59
FO78
FO79
FO85
F086
FO87

F101
F109
F124
F126
F128
F129
F130
Fl44
F145
F147
F148

5985-2
5988-1
5586
5519-2
5519-3
5557
5917
5536-1
5975-4
5975-1
5522
5523
5524
5587
5588
5598

£002
F003
FO09
FO13
FO14
F020
F025
F026
F027
FO35

FO49
FO51
FO54
FO59
FO78
FO79
F085
F086
F087
F091
F101
F109
F124
F126
F128
F129
F130
F14é
F145
F147
F148

Power Lead Mire, Catcher, Powerfil
Conduit Assembly, Powerfil Wiring
Edge Molding, Baffle

Motor Mount Washer

Motor Mount Nut (5/8-24 Panel Nut)
Motor Mount, Powerfil (86 & On)
Grommet

Full Signal Horn, Panel Mount (88 & On)
Cable Tie, 50 X 11-1/4

Cable Tie, 18 X 3-1/4

Hinge Backup Plate

Spring Hook

Hinge Bearing

Spring, Door Latch

Rubber Bumper

6.7 Bushel Dump Bag (Nylon Fabric)

10-24 Keps Nut

1/4-28 Hex Nut

5/16-18 whiz Lock Nut

3/8-16 whiz Lock Nut

3/8-16 Elastic Stop Nut

5/16-18 Elastic Stop Nut

10-24 X 3/8 Machine Screw

10-24 X 1/2 Machine Screw

10-24 X 5/8 Machine Screw

5/16-18 X 1-1/4 Hex Bolt

3/8-16 X 1-1/4 Hex Bolt

5/16 SAE Washer

3/8 SAE Washer

AN960616 Washer

3/8 Wavey Spring Washer

A/AGLD Aluminum Pop Rivet

A/A66D Aluminum Pop Rivet

3/16 Rivet Backup Washer

#10 SAE Washer

#10 X 7/8 Washer

5/16-18 X 5/8 Hex Bolt

10-24 X 1-1/4 Socket Cap Head Screw
1/8 X 5/8 Roll Pin

10-32 X 3/8 Taptite Machine Screw
A/A610D Aluminum Pop Rivet

10-24 X 3/8 Phillips Truss Head Screw
10-24 X 1/2 Phillips Truss Head Screw
10-24 X 3/16 Set Screw

4-40 X 174 Machine Screw

4-40 Keps Nut

10-24 X 1/2 Stainless Stl Machine Screw
10-24 X 3/8 Stainless Stl Machine Screw

w
NN NNV =200 - NN NN - e et e o A -

'
o

N~;--ob~b‘g



FIGURE G3 - GHS 6.7 BUSHEL CATCHER ASSEMBLY

Page 37



1TEM

PART
NO.

SB36 SNOWBLOWER ASSEMBLY PARTS LIST (FIGURE S1)

DESCRIPTION

14
15
16
17
18
19
20
21

22
23
24
25

27
28

30
31
32
33
35
36
37

39
40

4

SFE&R

5604
5685-1
5603-2
5603-6
5613
5614
5609
5616
5229
5617-1
5608
5602
5602-4

5612
5841
5843-2
5626-2
5747-5
5607
5850-1
5610

5601

5685-2
5622
5233
5268
5606
5635
5052-3
5655
5830
5628-2
5654
5227-1
5653

5743-2
574T-4
5630

5632
5631

5629-1
5629-2
5050-1
5624
5605

Page 38

Spout Deflector (Includes Item # 2)
Decal, Danger (#18093)

Spout

Spout Assembly

Spacer Washer(1-1716 X 1-1/2 X .155)
Drive Sprocket, Auger (41-35T)
spirdle Bearing & Collar (Incl. F309)
Handle, Spout Position Control
Extension Spring (172 X 2-1/4)
Spout Discharge Guard

Auger Shaft (1 X 35-1/2)

Auger

Auger Assembly (Incl. Item # 6, 7, 11,
12, 14, F034 & F168)

Bearing Retainer Plate

Retainer Washer

Spacer Washer

Chain Tension Block

safety Tread (6 X 11-1/2)

Cover (Includes Item # 18)

Handle Grip

Scraper Blade

(Includes Item # FO04 & F172)
Housing and Frame

(Includes Item # 2, 23, 37 & 46)
Decal, Caution (#9713)

Drive Chain (#420 X 66)
Transmission Sprocket (41-10T)
Bearing, 3/4* (Incl. Locking Collar)
Chain Guard

Drive Shaft (3/4 X 14-1/8)

Washer, Oblong

Lift Chain (4-1/2)

Grease Fitting

Lift Bracket

Lift Trigger

Extension Spring (1/2 X 4)

Chain Shackle (5/16)

(Includes Item # F069)
Counterweight Spring (1-1/2 X 7-3/4)
safety Tread (3-1/4 X 4-1/2)

Flex Coupling Half, 3/4" Bore
(Includes Item # F110)

Spider, Flexible Coupling

Flex Coupling Half, 7/8" Bore
(Includes Item # F110)

Wheel Bracket

Gauge Wheel

Right Angle Gearbox

PT0 Shaft (Includes Item # F076)
Auger Guard

L T G T O SR N SRR NN Ny

- h - N = A N =

B wh o NN NIN A N e - e

- ~n

N = = NN

ITEM
NO.

PART
NO.

F004
FOO05
F009
F012
Fo20
F029
F031
F032
FO34
F035
F039
FO49
F050
F061
FO64
F065
FO67
F069
FO74
FO76
FO91
F093
F110
F111
F134
F168
F170
F172
F173
F174
F175
F176

F177
F178
F208
F209
F236
F309
F310

*

5800
5615
5639
5640
5643
5641
5642
5618
5611-1
5611

FO04
FO05
FO09
Fo12
F020
F029
FO31
F032
FO34
FO35
FO39
FO49
F050
F061
F064
FO&5
F067
F069
FO74
FO76
FO91
F093
F110
F111
F134
F168
F170
F172
FI73
F174
F175
F176

F177
F178
F208
F209
F236
F309
F310

Decal, Walker Mower

Key Plate, Auger Shaft

Deflector Gasket

Rubber Grommet (1/4 x 3/8)
Plastic Tip, Handle

Handle, Deflector Position Contro
Spring, Deflector Handle

Spout Rotation Stop

Skid Shoe Kit

Skid Shoe

1/4-20 Keps Nut

1/4-20 ESNA Nut

5/16-18 whiz Locknut

3/8-16 Keps Nut

5/16-18 ESNA Nut

1/4-20 X 1/2 Hex Bolt
1/4-20 X 5/8 Hex Bolt
1/4-20 X 3/4 Hex Bolt
5/16-18 X 3/4 Hex Bolt
5/16-18 X 1-1/4 Hex Bolt
3/8-16 X 1-1/4 Hex Bolt
5/16 SAE Washer

1/4 SAE Washer

1/4 Internal Star Lock Washer
1/8 X 1/2 Moodruff Key (#3)
3/16 X 3/4 Moodruff Key (#9)
3/16 X 3/16 X 1 Key

3/32 X 1/2 Cotter Pin
1/4-20 X 3/8 Set Screw
3/8-16 X 5/8 SQH Set Screw
5/16-18 X 5/8 Hex Boltt
5/16-18 X 1 Hex Bolt
5/16-18 X 1/2 Set Screw

1/8 X 3/4 Cotter Pin
AN960816L Washer

5716 Split Lock Washer

5/16 X 1 X 7/64 Masher, Zinc Plat
1/4-20 X 3/4 Carriage Bolt
5/16-18 X 3/4 Carriage Bolt
1/2-13 X 1-1/4 Hex Bolt

172 Split Lock Washer

#4 X 1/2 Sheet Retal Screw

5/16 X 1-1/2 Fender Washer

1/4 X 1 Fender Washer

5/16-18 X 2-1/4 Hex Bolt

-765 X 1.312 X .032 Washer

1/4-20 X 1-3/4 Hex Bolt

174-28 X 1/4 Knurled Cup Set Scre
5/16 X 1-1/8 x 3716 Washer

Service Part Only

** skid Shoe Kit
(Optional, Not Incl., Replaces P/N 5629-2)
5611 skid Shoe
F009 5/16-18 Whiz Locknut
F169 5/16-18 X 1 Carriage Bolt

NN WO W

P A NNW =S WS a2

-
S

NN SN

- N~ aaOh N

o



FIGURE S1 - SB36 SNOWBLOWER ASSEMBLY

Page 39









WALKER

MOWERS

| WALKER MFG. CO. - 5925 E. HARMONY ROAD, FORT COLLINS, CO 80525 « (970) 221-5614

FORM NO. 120195

PRINTED IN USA

©WALKER MFG. CO.






